OUTBOARD

MOTOR
PARTS CATALOG

MW-83

15

B.I.LA. CERTIFIED BRAKE H.P. AT 5100 R.P.M.

MODEL
VWB-52015

Printed in U.S.A. 9/73

SEA SING-sop excLusivety sy MONTGOMERY WARD




Engine Cover and Support Plate

ILLUS,
NO.

e LR L L

PART

NO, QTy. DESCRIPTION

5447712 1 Cover, engine w/bracket and retainer
392269 1 Handle, tilt

496180 1 Trim, engine cover, rear
85735 17 Seal, medallion

1753 17 Fastener

446392 2 Plate, side

1475 [ Fill hd screw, 10 - 24 x 1/2
A3I924B0 1 Retainer, engine cover w/screws and nuts
7011 [ Elastic stop nut, 10 - 24
392756 1 Packing, support plate

GBZT3 1 Stud, gear shift rod connector
8058 1 Internal tooth lockwasher
ZEEBTE 1 Lever, gear shift

307818 6 Bearing

8542 1 Spring pin

286871 1 Pin, gear shift lever
A197395.3 1 Plate, identification w/screws
1293 Z Drive screw

A392038 1 Plate, support

2B6989-1 1 Seal, support plate

8547 2 Spring pin

192469 1 Handle, cover latch

392585 1 Decal, cover latch

197767-1 1 Bushing, fuel line

A343226 1 Plug

197319 1 Bearing, choke rod

392503 1 Rod, choke

392547 1 Knob, choke

392417 1 Shaft, gear shift handle
392614 1 Handle, gear shift

8549 1 Spring pin

B552 1 Spring pin

392619 1 Lever, shift handle shaft
392611 1 Rod, gear shift

2B66ES 1 Connector, gear shift rod
392763 1 Shaft, cover latch

73741-1 1 Retaining ring

1518 2 Jam nut, 5/16 - 18

3927177 1 Cam, cover latch

8049 1 Bowed washer

496711 1 Plate, front

A3927T74 1 Bracket, cover latch w/screws and nuts
Ad447512 1 Insert, plate front

A446892 2 Insert, side plate

392400 1 Decal, gear shift (not shown)

NOTE

To obtain identification plate, order part number
Al197395-3, Order for identification plate muat be
accompanied by a notarized statement from the
dealer, customer and statement from a law enforce-
ment agency verifying that the plate is lost or dam-
aged beyond repair. This atatement must also in-
clude name and address of owner and model and
serial number of motor,




ENGINE COVER AND SUPPORT PLATE




Magneto

1ILLUS. PART
HNO. NO. aQTyY DESCRIPTION
1 1809 1 Hex nut, 1/2 - 20
2 901456-1 1 Emergency starter collar
3 302097 1 Flywheel
4 12170 4 Contact screw w/lockwasher
H 12228 1 Cam wiper lelt
b 12153 k] Breaker polint set
7 12083 2 Condenser screw w/lockwasher
B 12181-1 Z Condenser
9 12343 1 Stator plate w/laminations
10 286192 1 Throttle cam
11 289664 1 Wire, stator ground
12 1075 4 Fill hd screw, 10 - 24 x 1/2
13 217002 1 Magnetd breaker cam
14 54498 1 Magneta key
15 12146 2 Coil wedge spring
16 1090 4 Fill hd serew w/lockwasher,
10 - 24 x 3/16
17 AlZEZ F Coil wilead wire
19 12088 4 Grommel
20 K-750-1 5 Sparkie w/spring
21 12127 F Stud nuat
22 8055 ] Lockwasher
235 12128 2 Insulatar, outside
24 12142 2 Connection stud
25 12129 2 Insulatar, inside
26 12141 1 Sleeve
27 12114 2 Coil ground terminal screw
12091 1 Lead wire marker, top (aot shown)
1 Magneto complete, order component parts
1 Stator plate complete, order component
pirl!
ILLUS, PART
NO. NO. QTY. DESCRIPTION
1 1089 1 Fill hd screw, 10 - 24 x 9/16
2 456674 1 Gear, starter pinion
3 286424 1 Starter pinion spring
4 K317427 1 Bracket, starter upper
5 286710 1 Arbor, starter spring
6 40425 1 Starter pinion pin
7 A286970 1 Starter rewind spring w/end and retainer
8 286930 1 End, starter spring
9 286737-1 1 Retainer, starter rewind spring
10 2A459239 1 Starter spool w/shaft
11 K317427 1 Bracket, starter lower w/spring pin
13 1201 4 Fill hd screw, 1/4 - 20 x 3/4
14 1875 1 Spring pin, starter bracket
15 409232 1 Starter rope
16 286132 1 Handle, starter rope
17 K286817-1 1 Retainer, starter rope handle




MAGNETO 'F -«

! S
I Ly n
7 J::'l 2
4 | "
Voo
s
i LI |

STARTER

5




Fuel System

PART
NO.

1069
F0IT4E- 1
ZATAR
12B6
181601
ATATET. ¥

2AZATAT .1
01811
2706772
40253
AZ4TS4-1
1834
AZBEY90.1
66193
1365
LFAT
G10588
015522
Q4T84
GRA0S
015736
341384
015368
al616l
015367
010280

013554
" 013944

= 0i1103

QTY.

= P B o o

e e o o o o oww omw ome omm B e s s g e e S e

R R T g

ILLUS, PART

DESCRIFTION NO, KO,

Fill hd screw, 10 - 24 x 1 1/16 1% = Q10790
Fuel pump cover 13 oI0G5S
Gaskel, fuel pamp » e 01172d
Pan bhd screw, 4 -« 40 % 3716 1B * Q15525
Reed fuel pump 19 D18SSY
Fuel pump reed plate w/reeds 40 = 015520
and screws 41 Q1bETE -
Fuel pump diaphragm wigaskets 42 a10zZB0
Fuel pump filter

Hose clamp 43 2RE435. )
Fuel line 45 1201
Fusl line w/iclamps 46 286218
Fill hd screw, 10 - 24 x T/8 47 1490
Aren, carburetor sadjusting 48 78314
Throttle link 9 TE410
Square rut, 10 - 24 L1 18906
Body channel welch plug g1 Z7RB004
Body channel cup plug LT 2A424167
Bypass tube 53 1876
Choke Mriction ball 54 1558
Choke lriction spring 55 424168
Choke shaft and lever L1 1298
Ratainer, choke rod LT 4241610
Choke reliel valve 5B J1N60-1
Choke reliel valve spring 59 Ad24158
Choke shutter

Choke shatter relainer screw [1:] 286159
and lockwasher bl B003
Float 4T200E1
Float lever pin - 10008
Fuel bowl

Fuel bowl gasket PagaT

Fuel bowl retaining screw

Fuel bowl] retaining screw gashet
ldle minture screw

ldle mixture screw spring

OPTIONAL SIZE MAIN FUEL JETS
{ae Cinly Af Altitucdes Indicatedi

Sea Lewel-30040 Fi. ID00- 6000 Fi,
Size « 058 iR
Part Ma. gri7zz 011 TeS

[=]
=
=

= e e o o = P B o= Py o= O o= e - o

= e e

-

G000 and Up

011764

DESCRIPTION

Inlet needle. seat and gasket
Inlet aeat ganke!

Main fael jer [.055)

Main nozele

Throitle shalt and lever
Throttle shalt return spring
Throitle shutter

Throttle shutter retaining acrew
and lockwaiher

Pulley starter gope

Fill hid screw, /4 - 20 x 3/4
Throttle cam follows s

Hex rue, 1/4 - 20

Roller, throvtle cam follower
Retainer

Carburetor gasket

Stud, carburetor

Manifold w/etuds

Spring pia

Hex sloi hd screw, 10 - 24 x 38
GCanhet, manilold

Rd hd screw, & - 32 x 1/4
Raed atap

Reed

Reed plate wireeds, stops and
acrews

Casket reed plate

Plain washer

Carbarator complate CO- 104
Caskat sat, carburator (ot
ahown)

Repair parta kit, carburetor
{mot shown)

Asterisk [*) indicates contents of
Rapair Parts Kiv,




FUEL SYSTEM




Power Head

ILLUS.
MO,

W omd AR e b B e

11
12

13
14
15
16

18
19
20
H |

22
F1]
4
F1]
F43
k4l
Fi ]
9
30
L3
3z
33
34
35

PART
N

901938-1
B0Z5
ZEES 1A
Z2ERE2G.3
1235
1502
ZBB222
286223
AATI4TI

A4I9472
28004
B174727
A472010

1823
8559
3410
174017
ZAZBHO1E

472018
A4T2200
AlBE219
286228

343014
141118
286154
286151
286152
901834
1240
286279.2
1803
ZEbZA2
ZEO445
AZBHOB)- ]
1B3B1Y
1052

aTY.

T

[ P - A -

i B B B

Ll LT -

DESCRIPTION

Screw, cylinder head

Flain washer

Head. cylinder

Gasket, cylinder head

Hex hd acrew, 1/4 - 20 x 578
Hex cap screw, 1/4 - 20 x S5/B
Cover transfer port

Gaskei, transfer pori cover
Cover, cylinder drain w/check
valves and scresns

Casket, cylinder drain cover
Stud, interlock lever

Plug, spark - L-4-J

Cylinder w/crankcase cover,
dowel pins, screws and studs
Hex cap screw, 5716 - 18 x 1
Dowel pin

Retaining ring, piston pin

Fin, piston

Rod, connecting w/cap and
sCrEws

Fiston

Piston ring set (I per set)
Connecting rod liner set (2 per set)
Roller set, connecting rod [ 26 per
L]

Bearing, <rankshalt lower main
Seal, crankshalt lower

Gasket, exhaus cover

Flate, exhuast

Cover, exhaust

Clip, lead wire

Hex slol hd screw, 174 - 20 x 7/8
Gasket, cylinder mounting

Stnp nut, S/16 - 24

Washer

Link, magnete contrel rod
Lever, magneio conirel
Bearing, magneio control lever
Fill hd screw, 1/4 - 20 x 1

ILLUS.
i

i
a7
8
39
40
41
42

43

44
45
46
47
46
49
50
51
52
53
54
55
56
57
SR

PART
MO,

2E6509
oy
179,
ZEL440
286634
A2BEBSS
286571

ASTE018

Tioaz
LBLZTT
AZBEL44
146146
1
Ba035-2
Banzé
1339
286531
197813
2B69TT.1
Tao8
ZEETT2- 0
429811
461342
G- 1005-1
K-737

K-748

aTy.

- - e

Y j R R I -

DESCRIPTION

Link, throtile cam

Fill hd screw, 1/4 - 20 x 3/4

Fill hd screw, 5706 - 1B x 1 14
Stud, magneio control lever
Screw, connecting rod

Main bearing liner set (2 per set]
Roller set, mamn bearing [2& peT
LN

Crankshalt wfupper main bearing.
Upper main bearing not sold sepa-
rately, Conlact afea service man-
ager for authorization to relurn
crankshalt for bearing replacement.
Ring. magneto stator

Gasket, crankshaft bearing cage
Cage, crankshalt bearing w/laszal
Seal, crankshalt upper

Fill hd screw, 1/4 - 20 x T/B
Bearing, imerlock lever

Swivel, interlock rod bearing

Heox nut, 10 - 24

Rod, interlock

Bearing, interlock lever

Lever, interlock

Swop nat, 14 - 20

Hose clamp

Ecreen

Seal Driveshalt spline

Gaskel Set (not ahown)

Engine tauch-up paint spray bomb
Froat White Flat

Engine touch-up paint spray bomb
Gold Enamel




POWER HEAD




Motor Leg

ILLUS.
NG,

o 0 =l o b R e

PART
MO,

A44ATINT
BoE10
1859
AN431TE
5487B15
1978
S487E15
1799
192078
2HEE1E
286224
197813
286220
141693
141816
BOSE
1829
192079
53795}

8039
LBE0YT
SZBG052

2B6422.1
1666
429541
286451

ZRES44- 1
S2E653D

102647
324075
A29B07T3. |
BEG4

851k
Hh4B0
4074

aTy,

e e Py e e B R e b e e ome B ome P P o e

O e T . L T

DESCRIPTION

GCrip, steering handle w/shafl
Bearing

Hex sochet hoadless set scrow
Retainer

Gear, slecring handle shaft
Spring pin

Gear, magnelo control shalt
Truss hd screw, 5716 - 18 x 5/8
Steering handle brachet
Bearing

Infert, ateering handle pivot
Bearing

Washer, sieering handie
Wedge, steering handle
Bearing. steering handle

Int, teoth lockwasher

Fill hd screw, 10 - 24 x 7/8
Steering handle

Seal, stecring handle grip dampener
(large]

Main washer

Siern brackel pivel balt

Stern bracket sibd, w/iclamp screw
and foot

Tilt lock pivot

Bowed spring washer

Tilt lack

Spacer, tilt lock

Spring, tilt stop

Swern brackel part w/clamp screw
and [oot

Carrying handle

Handle, clamp screw

Clamp screw wiloot

Spring pin

Spring pin

Stad clamp screw

Clamp screw (oot

Step nut, 378 - 16

Lack bar w/handle and spring
Spring pim

Spring, lock bar handle

Lock bar handle

Kingpin

Hex mut, 1/4 - 20

PBracket, shock mouni lower
Hex bolt, 1/4 - 20x 2 }/8
Spring lockwaaher

Water line

PART
O

2BEGL4
ZHESAL
EBEAER.- |
ZREAS ]
FE T L]
213274
286300,
ZBGI49
ZRE4IS
1806
Al4)510
EHO2HG- |
1754
2E6B2T
AJETTAZ
8538
ZEGI64
108
ZBESTA-1
AZBLOT2.
1820
ZAATTIEY

LEG169
197813
1794
a01307-2
2REA14
286347
2h6R68
197812
LBE490
2B6080
1807
1B05
AZBL5REZ
1502
8060
ZBAESIY
447B}E
JOTEIA
1475
286011
8518
I9ZE94-1

I%23IRT

=]
-
e

-t ot s et Pl e e e e e o o e oo o omw

e = Pl e omm P [ e omm oam s e Py s P omer ome omr P s

DESCRIFTION

Sleeve water line

Shack mount lower

Tilt lock pivol

Spacer, tilt lock

Braring, swivel bracket
Grease fitting

Spring. reverse loch

Heverse lock

Bracket shallow water drive
Groove pin

Link, reverse lack

Washer, steen bracket

Spring pin

Reverse lock release lover
lever, reverde lock imermediate
Spring pin

Lever, reveras lock

Square mut, 1/4 - 20

Clamp, steering Iriciion
Swivel bracket w/greane litting
Fill hd werew, 1/4 - 20x 1 3/8
Motor leg w/water line and
driveshali seal

Bearing, swivel brachet
Bearing

Spring pin

Seal. driveshalt

Spring. leg waler bracket
Shock mount upper

Spring, steering handie atop
Bearing, steering bandle stop
Sieering handle stop

Screw, steering handle pivor
Groove pin

Spring pin

Steering arm w/fdpring pin
Hex cap screw, 1/4 . 20 x 5/8
Extarnal tooth lockwasher
Bumper

Magneto control shafi

Bezaring

Fill hd screw, 10 - 24 x 1/2
Washer, swival bracket
Spring pin

Steering handle indicator

ot shown)

Decal, tilt relecase (ot shown)




MOTOR LEG




Gear Housing

ILLUS,
NO.

PART
NG,

55914
1150
A343060-1
286615
436065
341562
1976
286705
1800
2ZB6E1B-1
A456554
430732
286555
127910-2
286895
286721
8553
A286054
A077
50109
286903
286901
A456023
456717
286728
409719
A456521
456098
P472
A2B6094
1846
Ad45bEL2
ZB6305
A3I43298
346118
1802
A3z4101
1970
1490
8063
AZB626G
286008
901307-2
343128
901563

o
=
)

....n.-nm..-..-......n—-.—nM_.—.HHMEHEHHHN__pNN_HHwHH.L..-..-;.......-.-p—n—-n.-.l:;...

DESCRIPTION

Seal, inlet water line

Flat hd screw, 1/4 - 20x 1 1/8
Water pump body w/seal

Gear shift rod upper

Water pump impeller

Water pump back plate

Socket hd screw w/lockwasher, 10 - 24 x 1/2
Gear shift rod lower

Hex bolt, 1/4 - 20x ¥

Seal, gear shift rod lower

Gear housing upper w/bearing, seal, plug and washer
Hex hd screw, 1/4 - 20 x |
Gasket, gear housing

Bearing bevel pinion thrust
Spring cam detent

Clutch shift cam

Spring pin

Gear housing lower w/bearing, plug and spring pin
Myltite washer

Gear housing plug

Race, propeller shaft bearing
Bearing, radial, propeller shaft
Bevel gear front w/bearing
Thrust washer

Clutch shift pin

Clutch spring

Clutch

Propeller shaft

Propeller {Accessory Item)
Propeller nut w/cotter pin
Cotter pin

Bevel gear rear w/bearing

Seal, prop shaft bearing cage
Propeller shaft bearing cage w/bearing and sea]
Seal, propeller shalt

Fill hd screw, 1/4 - 20 x 9/16
Propeller pin, pack of 3

Spring pin

Hex nut, 1/4 - 20

Spring lockwasher

Gear, bevel pinion w/bearing
Stud, gear housing rear

Seal, water pump and driveshalt
Driveshaft

Water pump impeller drive pin

"




GEAR HOUSING




Fuel Tank and Line

ILLUS, PART

NO. NO, LT DESCRIPTION
1 213342 1 Seal, fuel line coupler (large)
2 213735 1 Seal, fuel line coupler (small)
3 197787-2 1 Fuel line coupler
4 298788 4 Ferrule
5 AB4754-1 1 Fuel line short w/clamps
7 S5387766-1 ] Prime bulb
8 Al197752-1 ] Fuel line, long w/clamps
9 310755-2 1 Fuel tank adapter
10 9273 1 Fuel tank (Accessory Item)
11 213251 1 Gauge cap
224394-3 1 Decal, fuel mixture (not shown)
5409752 ] Fuel line complete (not shown)



